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Fig. 1 Schematic of specimen

Table 1 Outline of specimen

Beam Cement o “p, | Failure
specimen material | M/QD | (%) mode
shear
ECC-1-1 ECC 1 1 comp.
shear
ECC-1-0 ECC 1 (o] tens.
shear
ECC-0.5-1 ECC 0.5 1 comp.
shear
ECC-0.5-0 ECC 0.5 0 tonk:
shear
RC-1-1 concrete 1 1 comp.
RC-1-0 concrete 1 0 sheap
tens.

! Shear span to depth ratio 2 Trans. reinf. ratio
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Fig. 2 Re-bar arrangement of specimen

= 194—




22 MhrHE

7313 1000kN HiVFEABR M Z Ly, EMEE
AMEOMOMEN 0 LR HT, XA
KUVBMAEBHITLIEICLDBVIELER
BHEAEITO. LML, ZOXHL - BHS0
BEICKMZET S0, £2<OYA 7))L TD
BMORUEHZET, FAMICa> 70 —RE
AW O DNEIN D FE A I B K OV AUl il 58 115 D [
REFD 2 @720 L, ZOBEM AN 1/50
WCRLHDETHMABN TSI ECLE. p,=0%
DRABREIZDOVWTIX, py = | 2ORBIKICHE
CT2RBOYAZINDE— E2RELIZ,

3 REBER

31 MHEARER
mEItE FRC O ¥ MHREZHRT 2720, 5l

i, JEME, HITO&KMABE ML, Fig. 3(a)
BEUEDGIZ—#MTOIIEBXVEMREN S
Bon-E#tE FRC OIEH-0F ARz Zh
ZTHRT. AR@OMBRELD, AHETHN
72 FRC M&MHD XS 2Bt RME4 T 55
BIEN-OFTHEBREEL, 122BZ5LD
BRI AT A S Z EMDN D, £7=, Fig.
3 (N5, BIEEER SR &M FRC O
EHERI@EFOI 7V —-bEEUTHB
EM4MB, Table 21 &3 0 R BRAE I K IET
HEHME FRC BXUV a7 ) — hoMERR
DEREELDZHDTH S, Table 201#IE 3
KOHRAKDOEETH., BREIIED T He,
O HOBANCH LTI 28 E BRI E A L
HBHDRTERLEL, Table 2ILH DL DITE
M FRC OBIRMEDES DENKEh o

n
=]

M, BITEXTHEMREZMEL TWS, £/,
Table 3IZI3HAM DM B BRAE R Z2R7 T,

3.2 HAMRBRER

FH BRI DE AW -2 DBk & Fig. 4(a)~
(DIZ/RY . Fig. 4OBEHICRTENIEIMAHD
PLETHIELZETH S, Fig. 4a)ic X hid
ECC-1-1 iRBR{AIZ, Fig. 4(b)® RC-1-1 B 1K &
e LT, & Al s m o B R RIS RIME O KT
MESNBNWIENMNS, £/, RC-1-1 T
iZ, 327 VU—-bFREREZEOITDNIZKL SR
v 77 BRI N, BAKITERBEELZ S
EZZo5NBMN, ECC-1-1 TIIHMEEREEDK
B3R I N2 M o7, Fig. 4(c)® ECC-1-0 ik
BARTIE, BN 2 mm Z2BZ 720005 MM
(BE) MIFEAEO0ITEL, RABAM NI
ETHETRERERENEZRLEL. ThEF
Xt HEAYIZ, Fig. 4(d)IT/R$ RC-1-0 iABRA T,
BN AWM E S /NI RENORE R THERNIC
HAMHELZ, MIQD = 05 ODRBRETH S
ECC-0.5-1 (p,=1%) XX ECC-0.5-0 (p,=0 %)
T3, Fig. 4e)BLUFig. 4NITXT LS, &
AITFBRORNPRKZESITHEDLS T, WA
EHHEUOBEHRER L, TS M/QD =
05 DBRATIE, TAMERTHETS I HOD
PRI NN, ECC-1-1 OBAELERABRIIHE

Table 2 Mechanical property of cement material

Uniaxial tension Umiaxial compression | Flexural
Elastic Tensile Ultimate Comp. Uttimate
Beam | 1 qulus | Strength |tens. strain | strength | comp. | Modulus of
specimen E i rupture
Opesx Ee L3 strain ¢,
(GPa) (MPa) (%) (MPa) (%) (MPa)
(1) (2) (3) (4) (5) (6) (7)
ECC-1-1 13.0 3.57 3.34 412 0.451 7.85
ECC-1-0 12.8 2.61 1.40 45.7 0,484 8.08
ECC-0.5-1 12.8 3.38 1.21 40.1 0.406 9.19
ECC-0.5-0 13.4 3.38 1.21 41.6 0.384 8.71
RC-1-1 23.9 255 - 30.5 0.192 »
RC-1-0 24.4 231 - 33.6 0.220

g ®
Saof . .
¥ Table 3 Mechanical property of re-bar
230f
3
5 °
. 220 Yieldin Elastic
3 10F .| = Specimen 1 H ~ Specimen | Resbar slressg modulus Strength
505 3 - —-Specimen 2§ & 10 F = = - Specimen 2
O Specimen 3 £ -~ Specimen 3 (MPa) (GPa) (MPa)
S
010 beacdiiciinecite g PP S VP PCTVTOuT: Traneverse
005 1 15 225 3354 0 10002000 3000 4000 5000 6000 reinforcement | D6 | 364 194 406
Tensile strain (%) Compressive strain (1 ) Longitudinal
ongitudinal
. ) . reinforcement D13 568 192 708
Fig. 3 Stress-strain relation of ECC
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Fig. 4 Load-displacement curve in shear beam test (V : trans. reinf. yielding, V¥ : peak point)
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Fig. 5 Specimen surface after loading test
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Table 4 Summary of loading test result

Specimen Lg:psar::i?/r Ulétrser;iar UR. Disp. (UH. Rot. Anglo
Q,(N) | 1, (Mpa) | B (mm) | R.(radx10%

ECC-1-1 186 6.20 3.04 7.60
ECC-1-0 89.4 2.98 3.17 7.91
ECC-0.5-1 262 8.73 132 6.60
ECC-0.5-0 193 6.44 119 5.95
RC-1-1 128 4.27) 2.91 7.28
RC-1-0 62.7 209  0.974 2.44

(Values are at peak point)
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Fig. 6 Load-displacement envelop curve

Table 5 Effect of experimental parameter

Parameter | Condition pi (?/o) C
Q, R,
(1) (2) (3) (4) (5)
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P=1% 453 aa7| ST and
Using | MO=1 108| 35 ECC1and
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Table 6 Parameter in analysis

0O 2 4 6 8 10
Shear strength in theory (MPa)

Fig. 8 Comparison of shear load
resistance between test and theory
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